EAST GOSHEN MUNICIPAL AUTHORITY
July 14, 2025
7:00

s 7:00pm CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
o Ask if anyone will be taping the meeting

s+ CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS

¢ LIAISON REPORTS

e SEWER REPORTS
o Director of Public Work’s Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

s APPROVAL OF MINUTES
o lune 9, 2025

e APPROVAL OF INVOICES

Company Invoice # Amount Paid?
Pennoni 1280947 | $8,652.25
Pennoni 1280048 $352.00
Pennoni 1280949 | $3,268.50
Pennoni 1280950 | $6,075.00
Gawthrop Greenwood 222077798 $759.50
Colonial Electric 16339274 | $10,800.00 yes

¢ FINANCIAL REPORTS
o June 2025

e OLD BUSINESS




e 2025 Goals:

Goal

Status

Ridiey Creek Plant compliance

January through June were in compliance with
PADEP permit requirements.

Continue to implement infiltration and inflow
for the sewer system

Ongoing.

Municipal Authority representative to attend
West Goshen MA meetings. West Goshen
MA meets 1* Wed of each month at 6pm at
the West Goshen Township Building.

Attend meetings on quarterly basis.

Long-term sustainability

Ongoing:

(1) Sewer rate increase implemented July 2024,
(2) Development of 20-year+ Capital improvement
Plan underway.

(3) Continue to study sewer rates.

NEW BUSINESS

e CAPACITY REQUESTS

e ANY OTHER MATTER

¢ CORRESPONDENCE AND REPORTS OF INTEREST

s PUBLIC COMMENT

o ADJOURNMENT




EAST GOSHEN MUNICIPAL AUTHORITY
EAST GOSHEN TOWNSHIP

1680 PAQLI PIKE, WEST CHESTER, PA 193BD-6199
610-692-T171

Date: July 14, 2025

To: Municipal Authority
From: Mark Miller

Re: Monthly Report

Monthly Flows: The average daily flow to West Goshen was 569,063 per day.

Meters: Read on a daily basis with no problems to report.

C.C. Coliection:
» Routine maintenance was performed at the pump stations and there were no problems
to report.
*  We were notified of two lateral blockages:
o 1425 Grand Oak Ln, which we cleared for the resident
o 511 Gateswood Dr
»  We were able to clear the pipe; however, a portion was collapsed so we
told her she would need to call a plumber,

Ridley Creek Collection:
¢ The stations were visited daily with no problems to report.

Ridley Creek Plant:
e Routine maintenance was performed by the Public Works employees.
e The on-site stormwater basins were cleaned out.
e Number one SBR was drained, cleaned, and inspected.
e Lennihas ordered the breakers that were needed as part of the Arc flash report.

Alarms: 23, all storm-related

PA One Calls: 205

Lateral Caps: none

Monthly Rainfall: 6.62” for June, As of July 10", we have received 3.90” of rainfall.




Pennoni EAST GOSHEN MUNICIPAL AUTHORITY

ENGINEER'S REPORT
July 10, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

o Arc Flash Study — A full draft of the Arc Flash Study report was submitted to the operator and Public Works on
May 29 for review. A review meeting with Lenni Electric occurred on July 2. Lenni is replacing circuit breakers
as recommended in the report. The report is being updated accordingly and the final version will be submitted.

e SBR Tank Inspections — Visual inspection of the coating and concrete walls and floor within SBR #1 occurred
on June 26. The last inspection of SBR #1 occurred in 2021, and subsequent coating repairs were made in that
SBR by Dutchland in June 2021. The structural and coatings assessment report for SBR #1 is currently being
prepared.

Sanitary Sewer Pipe Rehab

o Supplee Valley Pipe Lining — The contractor, Vortex Services, previously completed all pipe lining work. One
370 LF pipe run has small "bubbles” throughout the liner. We notified the contractor on May 22 that this liner
segment need to be repaired/relined and will not be accepted as-is. They acknowledged the notification and
responded that they would discuss internally and get back to us. We followed-up on June 5 but have not yet
received a response. We will follow-up with them again. Final payment will not be processed until this matter is
resolved.

Pump Stations

e Hunt Country Pump Station — We submitted the PA Department of Community and Economic Development
(DCED) Small Water and Sewer Grant application on April 30 for the pump station upgrade. DCED contacted us
to question the funding request breakdown, and we are coordinating with DCED to address. We expect that
DCED will make awards in late 2025 or early 2026.

e Ashbridge Pump Station — No activity by Pennoni. The station is in need of upgrades. We will coordinate with
Public Works to develop the scope of improvements.

Sewer Extension

e Morstein Road — The inquiry letter to Morstein Road property owners to gauge interest in connecting to public
sewer was issued on June 11. Responses are required by August 31. Several responses have already been
received.

New Connections

o Millstone Meadows (1010 Hershey Mill Road) - Site construction is ongoing, and we are continuing to perform
regular inspections.

e Timbermill (301 Reservoir Road) - Site construction is ongoing, and we are performing continuing to perform
regular inspections.

¢ 14 Reservoir Road — No activity by Pennoni since our last report. We are awaiting a plan resubmission to
address comments from our last review letter dated July 12, 2024, two of which are related to sanitary sewer.

o 1338 Morstein Road (WCU Foundation) — No activity by Pennoni since our last report. Three new homes are
proposed in East Goshen with additional homes in West Whiteland. The East Goshen Township-required
Sewage Facilities Planning Module (SFPM) Components were submitted to the Chester County Health
Department (CCHD) and Chester County Planning Commission (CCPC), and both agencies returned the
completed components. It is our understanding that the developer’s Design Engineer previously resubmitted to

Christiana Executive Campus
121 Continental Drive, Suite 207 T:302-655-4451 www.pennoni.com
Newark, DE 19713 Page 1 of 2



EGMAU25001 Engineer's Report
East Goshen Municipal Authority July 10,2025 Page 2 of 2

PADEP.

o 1344 Morstein Road — One new home is proposed with a grinder pump. As previously reported, after exploring
various alternatives, we notified the Design Engineer that the only viable option to connect to public sewer is
through an easement across an existing residential property to the existing sewer in Eastwick Circle. The Design
Engineer provided the existing easement for review by the Township to evaluate if it can be used to install the
new pipe. However, the easement is a private property matter, so we deferred to the property owners to confirm
the easement can be used in writing.

The Design Engineer provided a revised submission package on May 28. Pennoni provided a comment letter
on June 17.

END OF REPORT



RCSTP Monthly Operations Report

JULY 2025

Big Fish

Environmental Services Inc.

Executive Summary

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for June 2025. All supplemental reports were submitted for June 2025. Caustic usage
increased slightly to 64.24 gallons per day from 62.82 gallons per day last month. Aluminum
sulfate solution volumes daily average decreased to 72.52 gallons per day from 73.21 gallons
per day. No significant mechanical or operational issues were observed during the SBR treatment
process. Sludge dewatering did not encounter any significant mechanical or operational issues.
There were no odor complaints during the month.
Tables

CERTIFIED LAB RESULTS- INFLUENT JUNE 2025
Ammonia as N|CBOD Total Phosphorus | Total Suspended Solids
DATE
6/3/2025| 45.6 mg/L  |287 mg/L 6.29 mg/L 382 mg/L
6/10/2025 35.8 mg/L 256 mg/L 5.37 mg/L 198 mg/L
6/17/2025 30.2 mg/L 271 mg/L 5.60 mg/L 190 mg/L
CERTIFIED LAB RESULTS- FINAL EFFLUENT JUNE 2025
FLOW Ammonia as|CBOD [Total PhosphorTotal Suspended SolidsgFecal Coliform
Permit Limit (Weekly Av¢Gallons 2.5mglL 15mqg/L0.5mg/L 15mg/L 200 coliforms/100mL
DATE
6/3/2025 298,000 <0.10 2 0.18 5.2 1
6/10/2025 276,000 <0.10 <2.0 0.15 5 2
6/17/2025 262,000 <0.10 <2.0 0.15 55 1

The Tables above show the certified lab results from samples collected once a week by Suburban
Testing Labs as required by our DEP permit. The influent samples are collected by a composite
sampler located at the doghouse manhole where the influent enters the plant. The final effluent
data is from a combination of a composite sampling and grab sampling, both performed at the
end of the UV channel weirs. For simplicity, only the parameters that have discharge limits are
shown above. We remained well below all of the weekly average discharge limits for the month
of May.

PA DEP
Nothing to report



Pennoni Associates

Pennconi came out and inspected the tank walls and fiberglass piping in SBR 1

Significant Rainfall

During June, there were Thirteen (13} days where precipitation occured. There were 2 days where
rain accumulation was greater than 0.50",

6/15: 0.66"
6/20; 0.55"
Total rainfall for June was 3.14 inches

*dates shown are the dates that the rain gauge was observed, not necessarily the day the rain
occurred

Chemical Data

~June 2025
Chemical Daily Average - Total Monthly
Caustic Soda. gal 64.24 1927.08
Aluminum Sulfate solution, gal 72.52 2175.54
Sludge Dewatering, gal* 18,501 407,026

*21 days of sludge dewatening

There was an increase of 2,235 gallons of sludge dewatering during the month of June compared
to May.

Minor Preventative Maintenance

Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc filters daily
Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Page 2 of 4



Major Repairs or Upgrades

-McGovern cleaned out SBR #1 for inspection (P1)

-Influent screen auger motor replaced (P2)

-Centrifuge polyblend mixer replaced (P3)

-SBR blower #2 cabinet exhaust fan replaced (P4)

Upcoming Repairs or Upgrades

-Pumps from SBR #1 will be sent out to be inspected and repaired if necessary

Flow Data
- June 2025 :
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
Influent Wastewater to 9.847 328,217 632,690
Screening Building
Influent \g"g;t:water to 12.042 401,395 597,760
Internal Recycle 2.230 71,944 134,770
Treated Effluent to Disc 11.410 380,336 595,440
Filters
Final Effluent Discharge 8088 270,000 459,000
Applebrook Golf Course 1.056 35,188 46,982

The plant hydraulic design loading is 745,000 gpd.

There were no high flow events during the month of June 2025

Page 3 of 4




PICTURES

ATTINDON

OMLY U TRE FOILOWING O
1 TR MEaWIER

Adse D Syrahietie Lubekast -
D B O3




O 00~ O U B LD B e

DRAFT

EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
June 9, 2025

The East Goshen Township Municipal Authority held their regular meeting on Monday,
June 9, 2025 at 7:00 pm. at the Township Building.
Members in attendance are indicated in BOLD:

Walter Wujcik, Chairman
Kevin Cummings — Vice Chairman
Sean Ellsworth

John Stipe

Dana Pizarro

Also in attendance were:

Mark Miller (Director of Public Works),
Cody Bright (Supervisor)

Dave Ware (Finance Director),

Patrick McKenna (Attorney)

Robert Jefferson (Attorney)

Stacey Fuller (Attorney)

Mike Ellis (Pennoni),

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmenial Services

BOS — Board of Supervisors

CB — Conservancy Board

DEP — Department of Environmental Protection
EPA — Environmental protection Agency

HC — Historical Commission

I& I — Inflow & Infiltration

LCSTP — Lockwood Chase Sewer Treatment Plant
PWD — Public Works Department

Call to Order & Pledge of Alegiance

MA- Municipal Authority

NPDES — National Pollutant Discharge Elimination System
PC — Planning Commission

PM — Prevention Maintenance

PR — Park & Recreation Board

RCSTP — Ridley Creek Sewer Treatment Plant

SBR - Sequencing Batch Reactor

SSO — Sanitary System Overflow

WAS — Waste Activated Sludge

Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Walter asked for a moment of silence for our troops and EMT.
Walter asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report

1. John read the MA Handbook which mentioned that the MA has been in service for 50 years.
Patrick and Derek will work on getting this in front of the BOS.

MA 6-9-25 draft



..._
R I = N V. S TCR N\

Lo i S N S SN S - UL SRV RS TR UV UV H UV IRV SR UL TR OV S VR G T G T NG T NG T NG T NG T NG T NG NG —_—

Liaison Reports
None

SEWER REPORTS

1. Birector of Public Works, Mark Miller’s report for June 9, 2025.

Monthly Flows — The average daily flow to West Goshen was 609,471 gallons per day.

Meters:
¢ Read Daily. Calibrated on 6/4/25 and no adjustments were required.

C.C. Collection:
» The pump stations were visited on a daily basis with no problems to report.
« PECO is installing new underground conduit. We inspected our pipe prior to the start of the
work and cleaned and televised the lines. We will need to go back and televise the lines
wherever they crossed our pipe.

Ridley Creek Collection

¢ The stations were checked daily.
» We had a problem with the check valves at the Hunt Country Pump Station. MGK checked

and replaced both valves.

Ridley Creek Plant
+ We addressed some maintenance repairs.
+ I ordered rebuild kits for the filter pumps.
» I talked to Matthew Mullin, the plant operator, about draining tanks so we can inspect the
tank walls. The plan is to get all three done by the end of the year.
s I talked with Mike Ellis to make sure his structure engineer is available to inspect the
tanks.

Alarms: 15 (all weather related)
PA One Calls: 211
Lateral Caps: 3 in Bow Tree, 1 on Cooper Cir, 2 in Waterview

Monthly Rainfall: 8,827

MA 6-9-25 draft 2



[\9)

.
O ND G0~ o RS LY [S8]

[an—y
[a—y

e J S GRS
~1 N b s o b

18

19
20
21
22

23
24

25

26
27
28
29

30
31
32
33
34
35
36

2. Pennoni Engineer’s Report dated June 5, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

Arc Flash Study — A full draft of the Arc Flash Study report was submitted to the operator
and Public Works on May 29 for review. A review meeting is being scheduled. The repoit
will be updated thereafter, if applicable, and the final version will be submitted.

SBR Tank Inspections — Visual inspection of the coating and concrete walls and floor within
the SBR tank that is currently not in use is being scheduled for a Pennoni structural engineer
and Matt McAloon in mid-June. The last inspection occurred in 2021, which was in SBR #1,
and subsequent coating repairs were made in that SBR by Dutchland in June 2021.

Sanitary Sewer Pipe Rehab

[ ]

Supplee Valley Pipe Lining — The contractor, Vortex Services, previously completed all pipe
lining work. One 370 LF pipe run has small “bubbles” throughout the liner. We notified the
contractor on May 22 that this liner segment needs to be repaired/relined and will not be
accepted as-is. They acknowledged the notification and responded that they would discuss
internally and get back to us. We followed-up on June 5 but have not yet received a response.
Final payment will not be processed until this matter is resolved.

Pump Stations

Hunt Country Pump Station — No activity by Pennoni since our last report. We submitted

L ]
the PA Department of Community and Economic Development (DCED) Small Water and
Sewer Grant application on April 30 for the pump station upgrade. We expect that DCED will
make awards in late 2025 or early 2026.

e Ashbridge Pump Station — No activity by Pennoni. The station is in need of upgrades. We
will coordinate with Public Works to develop the scope of improvements.

Sewer Extension
e Morstein Road —~ We obtained onlot/septic system replacement permit history from the

Chester County Health Department for Charter Chase and the subject portion of Morstein
Road. The status of the onlot systems is tabulated in the attached spreadsheet and summarized
by color-coding based on system age in the attached exhibit,

The available permits date back to 1999. It is not known if there were any repairs or